Law Office of Lance D. Collins
Lance D. Collins 8246
Post Office Box 782

Makawao, Hawaii 96768
808.243.9292

Law Office of Bianca Isaki
Bianca K. Isaki 9977

1720 Huna Street, 401B
Honolulu, Hawai1 96837
(808) 927.5606

Attorneys for Intervenor
LIKO MARTIN

EGENVE

02/17/2021
3:42 pm

STATE OF HAWAII
LAND USE COMMISSION

BEFORE THE LAND USE COMMISSION OF THE

In the Matter of the Petition of:

HG KAUAI JOINT VENTURE, LL.C

To Amend the Land Use District Boundary of
Certain Lands Situated at Kapa‘a, Island of
Kauai, State of Hawaii, consisting of
approximately 96 Acres, from the Agricultural
Land Use District to the Urban Land Use
District, Kauai Tax Map Key 4-3-03: por 01.

)
)
)
)
)
)
)
)
)
[...]
in large flows of groundwater and surface water into the bay. The bay itself is sheltered from the
oceanic waters by a breakwater, reducing the rate of water turnover in the bay. There are nearly
9,000 cesspools discharging to the streams and groundwater that flow into Hilo Bay. This results
in a significant wastewater contaminant load to this sheltered body of water. Research by
University of Hawai‘i at Hilo (Wiegner et al., 2013) shows elevated nutrient and fecal indicator
bacteria concentrations in Hilo Bay and in the rivers discharging to this bay.

Coastal Kailua/Kona Area of Hawai‘i Island — The groundwater in this area discharges to the
economically important reefs of West Hawaii. Groundwater modeling indicates that nitrate
concentrations in the aquifer from OSDS may exceed 10 mg/L, resulting in a significant nutrient
contamination load to the coral reefs of west Hawai‘i Island. Wastewater injection further
increases the coastal wastewater contaminant load, likely resulting in degradation of coral reefs.
A survey of reef health for the leeward coast of Hawaii (Couch et al., 2014) found steep coral
declines in multiple locations. Many of the locations with coral decline correlate to high densities
of OSDS or points of wastewater injection.

Puako Area of Hawai‘i Island — Puako is a small community in the north of Kailua-Kona. The
residents of this community are reliant on OSDS for wastewater disposal. Community concern
about the health of the reef and potential adverse impacts from wastewater disposal have
prompted scientific and State Agency evaluation of coastal impact from current wastewater
disposal practices. The Hawai‘i Department of Land and Natural Resources, Division of Aquatic
Resources found that the Puako reefs are in dire straits, with coral cover decreasing 35 percent
and overgrowth of turf and macroalgae increasing 38 percent in the last 30 years. Research done
by the University of Hawaii at Hilo found elevated concentrations of nutrients along the
shoreline with chemical signatures consistent with sewage. A tracer dye study verified the
hydraulic connection between OSDS and shore line with travel times varying from 13 to 250 feet
per day (NOAA, 2017).

Kapoho Area of Hawai‘i Island — The Kapoho community is fronted by tide pools in the
Wai‘opae Marine Life Conservation District with only a limited connection to the ocean. This
shielding from oceanic waves reduces the water turnover rate making the tides pools and the
abundance of coral therein susceptible to degradation due to land based pollution. A study by the
University of Hawaii at Hilo (Wiegner et al., 2016) estimated that sewage contributed about 27
percent of the nutrient load to the tide pools reducing the ability of the coral to resist algae
overgrowth.

Kaua‘i

Kapaa/Wailua Area of Kaua‘i — This watershed has a high cesspool density resulting in a
significant cesspool contamination load to the groundwater and the perennial streams in this area.
Groundwater modeling indicates that concentrations significantly greater than the Maximum
Contaminant Limit (MCL) may be present in the drinking water aquifer. There are nine public
drinking water wells in this area that can potentially become contaminated by cesspool
discharge. This is also an area where an elevated water table results in discharge of groundwater

PAGE 9



to important streams. The Kapaa and Moikeha Streams, and the Wailua River pass through this
area’s receiving groundwater that is contaminated by cesspool discharge.

Poipu/Koloa Area of Kaua‘i — Similar to the Kapaa/Wailua area, groundwater modeling
indicates that OSDS contamination, predominantly from cesspools, has likely elevated the
groundwater nitrate concentrations above drinking water limits. This high nitrate groundwater
discharges at the coast, placing the coastal reefs at risk. The waters off of Poipu are on the
leeward side of the island, reducing the rate at which coastal water turnover can dilute the
contamination. The coastal wastewater contamination problem is compounded by injection of
wastewater, which in combination with the OSDS/cesspool input results a significantly elevated
contaminant load to the marine environment. There are seven public drinking water wells in this
area that can potentially become contaminated by cesspool discharge.

Hanalei Area of Kaua‘i — This area has about 270 cesspools in close proximity to the shoreline
or the Hanalei River, degrading surface and coastal water quality. The nutrient load from
cesspools combined with that from agriculture can provide a significant nutrient load to the
Hanalei Bay. Wastewater also reduces the coral’s ability to resist disease. Recent occurrence of
the Black Band Coral disease in Hanalei Bay (Aeby et al., 2007 and 2012) demonstrates the need
to improve the quality of surface and groundwater flowing to Hanalei Bay.

Maui

Upcountry Area of Maui— Upcountry Maui — the Makawao, Pukalani, and Kula areas on the
western flank of Haleakala have more than 7,000 cesspools and measured groundwater nitrate
concentrations as high as 8.7 mg/L, which is very close to the drinking water MCL of 10 mg/L.
DOH conducted an investigation to determine the extent, magnitude and source the of the nitrate
contamination in the area. Nearly all of the wells sampled had nitrate concentrations higher than
what could be accounted from natural and agricultural sources. Of the 12 wells sampled, 25
percent had nitrate concentrations equal to or greater than 5 mg/L, half of the MCL. The wells
sampled are located at the edge or upslope of the major agricultural zones, leaving OSDS as the
only logical source of the elevated groundwater nitrate. A groundwater model of OSDS nitrate in
the groundwater, validated by the well sampling, indicates it is likely that the MCL for nitrate is
exceeded in parts of the drinking water aquifer of east-central Maui. The conclusion of the DOH
investigation is that while nitrate in the groundwater captured by the current drinking water
sources is significantly less than the MCL, parts of the aquifer are degraded enough by OSDS
contamination that water from a well installed in these locations would require expensive
treatment to meet drinking water standards.

O‘ahu

Kahalu‘u Area of O‘ahu — High bacteria counts in the surface water and incidents of skin
infections consistent with sewage contaminated surface waters have been documented following
contact with waters in this area. Many of these cesspools are located near perennial streams and
are subject to overflow due to the wet climate and shallow depth to groundwater. All wastewater
from these cesspools flows to the Kahalu‘u Lagoon or to Kaneohe Bay as contaminated stream
or groundwater discharge. The waters of the Kahalu‘u Lagoon and Kaneohe Bay are sheltered,
so there is less exchange with offshore water that could dilute, and thus reduce, the severity of
the cesspool contamination. The high density cesspool areas are near existing sewer

PAGE 10



Kennedy/Jenks Consultants

]
707 Richards Street, Suite 528

Honolulu, HI 96813
808-218-6030
FAX: 808-488-3776

Preliminary Design Report
Wailua Wastewater
Treatment Plant
Alternative Effluent
Disposal System Design -
FINAL

October 2018

Prepared for:

County of Kaua'i

Department of Public Works
Wastewater Management Division

K/J Project No. 176700700

EXHIBIT "I-112"

PAGE 11



Kennedy/Jenks Consultants

data from 2013 through 2017 were reviewed and analyzed for loading patterns, influent flow,
BOD:s, TSS, total Kjeldahl nitrogen (TKN), and ammonia-nitrogen (NH3-N).

An evaluation of the current and future flows indicated that present average daily flow is

0.39 million gallons per day (MGD). In addition, the evaluation used planned developments in
the service area to project future service population and resultant flow. The anticipated average
daily flow near the end of a 20-year planning horizon is estimated to be 1.1 MGD, with the
WWTP rated for 1.5 MGD'. The current service population was estimated using a design BODs
standard per capita loading rate of 0.2 pounds per person per day (lbs/person/d). It was
estimated that 4,500 equivalent persons are provided service in the Wailua-Kapa‘a service area.
The projected future population in the service area is 9,100 equivalent persons. The associated
projected growth in wastewater flow and load are shown in Table ES-2.

Table ES-2: Influent Flow, Loads, and Conditions

Current Current Design Design Design Design  Design

Design Avg. Max Avg.Dry  Avg. Max Max Peak®
Parameter Unit Annual Month Annual Annual Month Day
Flow MGD 0.39 0.52 1.14 1.50 1.98 3.00 5.04
BODs ppd 893 1,719 1,718 1,806 3,476 3,606 -
TSS ppd 679 1,307 1,306 1,373 2,643 2,742 -
TKN ppd 143 276 276 290 558 579 -
NHs-N ppd 103 199 198 209 401 416 -
Alkalinity mg/L as 300
CaCO3

pH - 7.2
Monthly Average Temperature

Low °C 24.7

Typical °C 27.0

High °C 28.9
Notes:
(a) Peak flow prior to equalization.
MGD = million gallons per day TKN = total Kjeldahl nitrogen
ppd = pounds per day CaCQOs = calcium carbonate

°C = degrees Celsius

ES.4 Proposed Project

The WWTP is rated for 1.5 MGD average daily flow', with a design peak flow of 5.04 MGD and
a maximum day flow of 3.0 MGD. Existing WWTP processes consist of preliminary treatment
and secondary treatment followed by tertiary filtration and chlorine disinfection. The treated
effluent is currently either reused at the Wailua golf course for irrigation purposes or disposed of
through the ocean outfall. This section briefly summarizes the proposed process improvements
as described in more detail in this PDR. Figure ES-1 depicts the proposed layout of the Wailua
WWTP.

' Rated capacity of 1.5 MGD average daily flow includes the capacity of the currently decommissioned
Rapid Bloc System.

Wailua WWTP Alternative Effluent Disposal System Design ES-l
P:\2017\1767007.00 COK, Wailua WWTP Alt Effluent Disposal Design\09-Reports\Phase 13 - Preliminary Design Reporf\FINAL\FINAL Wailua WWTP Alternative Effluent
Disposal System Design PDR.doc

PAGE 12



Kennedy/Jenks Consultants

Figure ES-1: Proposed Wailua WWTP Layout

Headworks

The existing headworks poses operational challenges for the WWTP staff by passing debris
under high flow conditions and hydraulics which can sometimes compromise accurate flow
measurement. The existing headworks has two channels, one has a mechanical bar screen
and the other has a bar rack. The WWTP does not have redundant mechanical bar screens,
and as a result, if the mechanical bar screen is down for maintenance, incoming flow is directed
to the manual bar rack. The manual bar rack does not function as well as the mechanical bar
screen in removing debris that is coming into the Wailua WWTP. Additionally, WWTP
personnel report that the Parshall flume is operating in a submerged condition which affects the
ability of the WWTP to accurately measure influent flows. As a result, WMD is currently
installing laser flow meters in both channels, which will be able to provide accurate
measurements even in submerged conditions. Grit accumulation was also observed in the
Surge Basins which indicate improper function of the aerated grit chamber.

Due to limited available space at the WWTP, the upgraded headworks and associated influent
screens and grit system will be located to the west of the existing WWTP headworks. The
headworks will be located on an adjacent parcel TMK: (4) 3-9-006:027 which is owned by the
County through Executive Order.

ES-IlV Wailua WWTP Alternative Effluent Disposal System Design

P:\2017\1767007.00 COK, Wailua WWTP Alt Effluent Disposal Design\09-Reports\Phase 13 - Preliminary Design Reporf\FINAL\FINAL Wailua WWTP Alternative Effluent
Disposal System Design PDR.doc

PAGE 13



Kennedy/Jenks Consultants

Influent Screens

Influent screening will be provided through two (2) mechanical screens. The two screens will
provide full redundancy for the design peak flow of 5.04 MGD. The design concept is based on
6-millimeter fine screens, such as the Huber Step Screen Vertical. As a design option, a
perforated media belt filter with 6-millimeter or smaller opening screens, such as Enviro-Care
FSM Filterscreens, will also be considered. The screenings will be sent to a washer and
compactor before being disposed of at the Kekaha Landfill.

Grit Removal System

Grit removal design will include two stacked tray grit separation units, each sized to handle
design peak flow.

Odor Control

Historically, odors have been an issue in the sewer collection system and the WWTP. There will
be considerations for odor control mitigation measures during the design phase.

Surge Basin No. 1 and the Filter Feed Pump Station

Wastewater will flow from the headworks into the existing Surge Basin No. 1. Surge Basin No. 1
will serve as an equalization basin to dampen the effects of peak flows to the WWTP. A Filter
Feed Pump Station located on the south side of Surge Basin No. 1 will pump wastewater to the
next process unit, the Primary Filters which will be located on top of Surge Basin No. 1. The
Filter Feed Pump Station will be hydraulically connected to Surge Basin No. 1 through a
normally open knife gate allowing flows to pass between the two structures. Surge Basin No. 1
will be equipped with mixers to keep the solids in suspension. The need for aeration in Surge
Basin No. 1 will be further considered in detailed design. The Filter Feed Pump Station will
consist of two submersible pumps controlled by variable frequency drives (VFDs) and will
include a shelf spare.

Primary Filters

As part of the Project, a primary filtration pilot-scale study at the Wailua WWTP successfully
demonstrated that primary filtration could be used to divert a significant portion of the raw
wastewater organic load out of the WWTP biological process directly into the solids handling
and disposal process. The study also demonstrated that the filter effluent is biologically
equalized, providing a more a stable wastewater to the biological process. The stabilized
wastewater with reduced solids will improve the function of the existing aeration basins and
increase the flows the WWTP can treat.

The design concept includes two primary filters to be placed aboveground (on top of Surge
Basin No. 1), receiving equalized influent flow from the Filter Feed Pump Station. The effluent
from the filters will flow by gravity to a proposed anoxic zone. The waste from the primary filters
(backwash water, solids waste, and scum) will be pumped to a proposed Solids Equalization
Tank where it will be blended with the waste activated sludge (WAS) stream for solids handling

Wailua WWTP Alternative Effluent Disposal System Design ES-V
P:\2017\1767007.00 COK, Wailua WWTP Alt Effluent Disposal Design\09-Reports\Phase 13 - Preliminary Design Reporf\FINAL\FINAL Wailua WWTP Alternative Effluent
Disposal System Design PDR.doc

PAGE 14



Kennedy/Jenks Consultants

and disposal. The proposed design concept uses cloth media filters such as the Aqua Aerobics
Systems, Inc AquaDisk®.

Biological Treatment Process

Computer-based biological process modeling was performed to establish design criteria for the
primary filtration and the secondary process and to document the estimated process
performance and operating parameters at different loading conditions. The model was used to
compare and evaluate between two alternative processes for improving nutrient removal
capability. The model determined that the modification of the WWTP to include a Ludzack-
Ettinger Process would meet the established water quality goals, in particular regarding nitrogen
reduction. The Ludzack-Ettinger process upgrades will require:

o Addition of a primary filtration system, as discussed previously.

e Conversion of Surge Basin No. 2 and 3 to an anoxic and a swing zone, respectively, to
provide for denitrification and additional aeration.

o Extension of the return activated sludge (RAS) line back to the anoxic zone to provide
for returning RAS flow to the anoxic zone for denitrification and alkalinity recovery. The
RAS and WAS pumps will be replaced to accommodate higher capacities and add
redundancy so that it will be easier to control and change RAS and WAS flow rates.

o Expansion of blower and diffuser capacity for the aeration basins to support full
nitrification for future design flow and loading conditions. The expansion of the blower
and diffuser capacity in the aeration basins will be coordinated with Fukunaga and
Associates which will be included in their Wailua WWTP Process, Disinfection and
Electrical Improvements Phase 2 project.

o Based on the peak day solids loading rate, each clarifier can handle approximately
1 MGD. As peak day flows approach 2 MGD, the need for a third secondary clarifier and
associated return activated (RAS) pump will be considered. The addition of a third
clarifier will be coordinated with Fukunaga and Associates which will be included in their
Wailua WWTP Process, Disinfection and Electrical Improvements Phase 2 project.

To support these upgrades, a submersible mixer or jet mixer will be installed in the anoxic zone
to provide the required mixing. The swing zone will be operated either as an anoxic or aerobic
zone. As such, a jet aspirator or jet aerator will be installed in the swing zone for mixing and/or
aeration depending on the type of process needed within the swing zone.

Two submersible pumps (including one redundant pump) will be installed in the swing zone to
discharge into the Mix Well.

Effluent Reuse and Disposal
As stated previously, meeting the nitrogen limitations for ocean discharge was determined to be

very costly from the capital and operation and maintenance perspective with no long-term
guarantee that the requirements would not become more restrictive in the future. Hence, it was

ES-vI Wailua WWTP Alternative Effluent Disposal System Design
P:\2017\1767007.00 COK, Wailua WWTP Alt Effluent Disposal Design\09-Reports\Phase 13 - Preliminary Design Reporf\FINAL\FINAL Wailua WWTP Alternative Effluent
Disposal System Design PDR.doc

PAGE 15



Kennedy/Jenks Consultants

decided that it would be in the long-term best interest of the County to eliminate discharge
through the ocean outfall and instead reuse the WWTP effluent as R-2 recycled water for
irrigation purposes coupled with surface spreading basins as the backup disposal method.

As such, the existing ocean outfall will be abandoned in favor of the proposed effluent reuse
practice of Wailua Golf Course irrigation for typical reuse with three backup surface spreading
locations at the Wailua Golf Course, as well as a disposal alternative using a spreading basin at
the Wailua WWTP for effluent that does not meet R-2 recycled water standards.

It should be noted that the existing tertiary filter is a key back-up component allowing the WWTP
to meet R-2 recycled water standards but there is no redundant tertiary filter. Therefore, when
the filter is down for maintenance the Wailua WWTP may run the risk of not producing R-2
recycled water. A redundant tertiary filter is proposed in the Wailua WWTP Process,
Disinfection and Electrical Improvements Phase 2 project being designed by Fukunaga and
Associates.

Typical Effluent Reuse

The typical effluent reuse practice will be to continue conveying R-2 recycled water to the
Wailua Golf Course’s 2 million-gallon holding pond for golf course irrigation use. The irrigation
holding pond supplies the irrigation pump station which feeds the golf course sprinkler system.

Backup Effluent Reuse

Backup effluent reuse options will be needed for periods where R-2 recycled water production
exceeds golf course irrigation demand, such as during rain events.

Backup effluent reuse of R-2 recycled water will consist of three effluent disposal areas: the
Wailua Golf Course Driving Range, the normally dry pond on the 16" hole, and the proposed
Sandy Area Disposal Basin near the 17" hole. Manual control valves will be operated by the
golf course staff to manage flows as they see fit.

The proposed construction method for the needed pipeline extensions includes horizontal